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CERTIFICADO DE PRUEBAS EN FABRICA

Mumber § Nomers;

11008318

Page | Pdgina;
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Date / Dia: Fabeuary 26, 2094

Baviomer ! Cliente, PLEGA ANAHUAL ¥ GIAS, 5.A. DE C.V. Cetomers Drder lham T Orde Clantn T T Eatomer o Ferarence { Ral ool Craria:  [Mamacinors VOIRe LRor W 7 CoTATAGon 08 Vente:
i} NIA NIA 15472011

#anufactidng Preeass § Procese: &6 Manufaghura; Product Type / Tipd do Prxducty Surttace { Superficn;

SEAMLESS HOT ROLLED LINE PEPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION S COSTURA BARNIZADD

FStandusor Spaei 7Nomaz o g 65 Staat Graghs / Graio de acera: Ervds { Extremos:

AP] SPEC #. COTOBER 1, 2007 BIXAZ.L2450.280 PSL1 MORMAL REVEL

HISELADC NORMAL

Ditnanslons [ Difoassnss: Schadula ] Cadula Eength / Lotigitudd: Cunmity ¢ Cantidad: 3 PealPz Nomins! Walght / Paso Nomnak:

0.625 X 1.406 INCH Ll J0IT 4101 FT 12213 6T 4365956 LB A56T LBIFT

|219.'| X109 MM i 12,00/ $2.50 MT5 37,220 MTS 1980000 KG 3309 KG/M

2 diticn Specimes Emonsions Test =3 TB. TS TA]  Elongaton f4d
et ™ | Sample N*]  Condicldn da ia probaln Dimpnslonss da by ph 1agnp 1 Eut 0,50 %, Raq.
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mm ] e mpa pa T &

34454 LA T Y 38 %1670 A9 _| KT E 391 53 2 FLE
MM As ranutactorad T Segia process da fabricacida 1.8: Lotation of sampla | Unicacidn 42 a mussta Ori: Oriatatior f Citbentatitn 56z Spacimen condition / Domkiicin de la prcketa
B: Body f Cuerpa Max: Maxdmum / Midmo Req. Max: Regultad raxy Ihianimo i S5: Hirip speciman / Muasira rectangulisr

-IL: LongRudingl ! Longitidinal : i Raq: iraeck f FRequerida UT.S: URimate: tangde sltangih / Resish :

Lo Initiat lamgth ¢ Lomgtud nciat ; ) emperaiu :
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Tubos do Arerg do Mexicn, S.A.
Carret, Mésico Veraoruz Km 433.7 SN

Orlfino Valenzueta Tejerla, Vardcruz, Veracryz

C.R. 91697 MEXICO
{52) 229 589 F100 tel
{52) 239 989 HEO0 fax

Nurapae f Ndmere: Page § Pagina:

11008318 218

Data f Dis: Fobruary 28, 3011

[Castumer | Chiente: PEESA ANAHUALY CIAS, S.A DECY. Customar s Crdor item # Qrdan Clents - fem: esinmad's Reforuees | Ref. gof Clhenta:  {Manufacturer's Vorks et - 7 Confemacian 08 vents.
MIA A 184720101

IVanusaciuning Provess f Precese de Masidashies: TEraduct Typa/ Tipo de Productu Eorizce Supsificing
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARMISHED
LAMINADD EN CALIENTE SIN COSTURA CONDUTCION StN COSTURA BARNIZADG
Standars o i 1 HGeming & Espect 5 Stedl Grade / Grado Us surd; Ends [ Extromes:
AP SPEC SLOCTORER 1, 2067 BIX4Z-1245/L290 FSLE NORMAL BEVEL

HISELADD NORMAL
Imenzians  Dimensionig: Behatules Cedue £ gl Loogiud: Quantity +Contgad 3 FesiPz Faminal Weignd £ Paso Homint:

B625 X 0,406 INCH [l IV AL FY 122413 F7 A365.156 LB 35.67 LBFT
219.1 X 10.3 MM j12067 1250 MTS 37,220 MTS 1800.080 K6 53.08 KGM
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Tubbs dé Acero de Méxits, S.A.

Carret, México Veracnsz Kim 4337 5

Deitine Valenzuela Tejeria, Veracruz, Veracrz
TR 31697 MEXICO

(52) 229 98BS 1104 tef

(52} 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Meunber ! Nimera:

11908318

Fage / Paging:

316

Date ¢ Dia’ Febriasy 28, 2011

Chistomer / Cliante: PLESA ANAHUAT ¥ EE\S. 5.4, DECYV, Cagiorpar s Qrdar ftam § Orden Chienla - (lem: R RTIT & TaTeloping § TSt 5] Cherte: - [EanEctuzsr s Works Lrone Ri 1 COntmmani(n ap Vet
. N/A NIA 184720/01

tarufacturnieg Process f Procaso de Manefagtura; Predect Type / Tipe da Prachcte: Susface / Superficia:
SEAMLESS HOY ROLLED LINE PIHE SEAMLESS VARNISHED
!_Lﬂdlmﬁ EN CALIENTE SIN COSTURA CONRUCCION Si COSTURA BARNIZADIO

Slsndard or Spech 1} tgemaz o Bepacicecy Rtonl Grado 7 Tads db acen, Edtds f Extrafos:

AP SPEC 5L,OCTOBER 1, 2007 8X42-L245/L2%6 PSLY KORMAL BEVEL

o . E{EELADO NORKAL
irveans’ons £ Bimenslonas; Sthedute  Gédua Langth { Lungiud; Cuantly  Cantidad: 3 PesiPe Nominal Wesght / Pesa Nosinal:
8,625 X A6 INGH 060 39,37 4101 FT 122113 F7 4365184 18 3567 LBFT
I219.1 X 103 WM 1200/ 12.50 MTS A7.220 MTY 1980.000 KG 5306 KGM
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N Varistion { Variaciin |
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Tubos de Acero da México, 5.4,

Carret, Misice Veratruz Xm 433.7 SN

Pelfine Valenzuela Telesia, Veracruz, Veracrur
C.F 91593 MEXICO

{52) 229 989 1100 tel

{52} 270 989 1600 Tan

CERTIFICADO BE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Nummbés / Néieein!

11008318

Pags ! Paging:
416

bale { Dia: February 25, 2011

Customer  Clenle: PLESA ANARUAC Y CIAS, 8.A. LE G.V. CSIomrTS Qrehor Morh  Coreten, Cllorts - Team: Cas{omar s FOTeeenie | HOT. Oo) Grenta, | MBnUTECIwer & WoTka Graar 0 £ Gorfrmuceon do VAR
NiA NI 54720701

Maritactuing Frocess | Preceso do Manufaciura: Produet Type 7 Tipo do Procucto, Surfgmo F Suporiiciy,

SEAMLESS HOT ROLLED TLINE FIPE SEAMLESS VARNISHED

LANMINADO EN GALIERTE SIN COSTURA CONDUCCION SIN COSTURA AARNIZADG

Standant of Spacificalion f Normasg o Espaclicaclones: Steel Grada/ Gredo de acony: Ends / Extremes:

APR| SPEC SULOCTOBER 1, 2007 BIX42-L245/L.290 PELY NORMAL BEVEE

BISELADO NORMAL

Limansions ! 0 s Hidui | Codula: Longth Lorgitud: IQuahdy { Cuelidad: 3 Posfitz Nominat Walght ? Paso bomnal:

8,624 X 0406 INCH 080 39.37 /41 FT 122113 FT 4565156 LB 33,67 I.BFT

2154 X 10.3 MM 12,00 F 12.50 MTS 37.220 MTS 1980.000 KG BL05KGM

el raatnent] TrEtansents Wrmca: Pips ] T uhe

Temporatyrs State ! Ectata ¢o Temparsiura: calcius

Gusnch madia of heat irealmant processf Medi & enfrigineni ded batarmiento témico! Water f Agua

Typa =
Tipn

Terohes
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Mok dasulictve last. Satistacry
“Jinspecton methad
++ BRI FL\(’I MF1-
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- - Tubos de Acern de Méxiew, 54,
l en a r Is Carras, Méxlco Veracraz Km 433.7 5N
4 Delfine Vatenzuela Teleria, Veracruz, Veracruz
C.P 21697 MEXICO

(52} 229 283 1100 tel

{52} 22 969 1606 fax
CERTIFICADO DE PRUEBAS EN FABRICA Nymbier / Nirmeso: Pags Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA - 11008318 5/6

- Date 1 Dfa: Fubroary 285, 2011 .

Custormer | Cliont: PLESA ANAHUAC Y CIAS, 8.A.DEC.V, Customer 5 Ordar i/ Oredor Glertle - Hem: Clistomar s Retarenca / oot oo Clome: | IMamAaclures 3 Werks Craer 11 7 Canbrmacton de Vams:
ot NiA NJA 18472001
Manufadiudng Precess | Proceso da Manufactus: Product Type / Tipo da Puaducle: Burlsce / Suporiitia;
SEAMLESS HOT ROLLED LINE PIPE BEAMLESS VARNISHED
LAMINADO EN CALIENTE SiN CDSTURA COHDUCCION BIN COSTURA BARNIZADG
Siandara of Speciicaton | NGTTAs  EBCIAROS: el Grade  Grade de acero: 05 1 Exiramas:
AR SPEC SLOCTORER 1, 2067 BrXdz-L 2451290 BELE NORMAL BEVEL
- BISELADO NORMAL

CEmansicna { Dimensiones: Schecun # Tiidyly, Length / Longiud, ) Quantiy ¢ Contied: 3 PesiPz ) " [Norsinal Waigh! 7 Peao Normnal:
8.625 X 0,406 INCH [} 30,37 /4L BT 1220113 FT 4365156 LB 35.67 LBIFY
299.7 X 19,3 MY 12,00/ 1250 MTS J37.220 TS 1086.000 KG 53,09 HGM

Epparantary Slarmation
Infor tracldn Buplomantaisi
Tartiza Faf: 104480 {Tarnsa Rof: 104480

Haat Quaniity
Colida N* Cantidad

{Pinvash
44464 a
. ;_Avetag length perpips
4. tong¥ud promedio por ubo
e | my
Ad; ] 12467

‘71 GOV [PRTENEG: SA80TA COMFLLLERIR ¥ 5 Tt siockming, ET Crrtiiratn SRQIS] PEare Fharean o Ko
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Tubes de Acero do Méxice, 3.4
Carrat. Mddico Voratruz Kni 33,7 SN

- .
' en a rls Delilno valenzuels Tejeris, Veracrue, Varagruz
.8 01697 MEXICO

(53) 229 589 1100 tet

I

(52} 229 989 1800 fax
CERTIFICADO DE PRUEBAS EN FABRICA Nurmioar / Nimer: Page | Sagina:
CERTIFICADO DE PRUEBAS EN FABRICA 11008318 6/6
Dgte { Dia; February 25, 2011
Customer £ Ginnle: F;"ﬁa KNAHUAG YOIAS, SA DECV, Cusigmar s Cedau dtam / Dnies Chorte »« e Crislorar s Feaferanoe ¢ Rer, dst Clenls;  MANIBCIITGT 5 W/0TKs ORGer 1- | Confemacn de Venia:
NiA N/A

Marefachuing Process | Proveso te Masufashey: Froduct Type / Tipa da Pridixio:
JSEAMLESS HOT ROLLED LINE PiPe SHAMLESS

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BIN COSTURA
{stassdard or Spaciication f Nesas o Espacifoacimes: Stesl Biadk { Grata de acena: Ends f Exiremos:

APl SPEC 5L, OCTOBER 1, 2007 BIKAZ-L245/.290 PELA NORMAL BEVEL

— _ BISELALO NORMAL

Dirrensions f amenglones: Sedmtiuls £ Codidar Longil / Langitsd: Cuaniity £ Catidud: 3 Pesf/Pz Nominal Weight  Paso Meminal:

B.625 X 0406 INCH L] 30.37 141 FY 12413 FT 4365156 LB 35,67 LBIFT

2198 X 10,3 MM 12001 12,50 MTS 37,220 MTS 1980000 KG 53.09 KGM

Thi 78 10 Corfy thal 1119 pracuet deetn Rias DA MAPARBCIWTS, SarpIed, 108180, Bl INSPOCIAD N ACCATOATCE W] Tior of prasenis 015 (7@ G TIRTRTIO] Sl GOERin: Fik S0t DAY, IREH  BAIAY R0 B IBPELCIONRG 00

acuerdn a los réquisltos de au orden de compra. Este cartificada ao 65, i pedds sar whads, oo und Seclinitiin de origen.

rarctasar ondor roguiamonts. This certlieats i net 8 dacfaration of arigin nor may 4 be usad a5 & daclaration of urgin.

[ CUSTOMER . THIRD PARTY

B SPECTION COMPANY
GOMPRRIA L€ INSEECGION

Company Name: Nid
ity Sysetme Cerlifid N 11DB3301G: Employae Name: N/A

Thooariificaton oo tie Teeuins
Wuairr kanngement Systen ewdusively |,

CHIES {F QUALTTY CERTIFICATION DEPT,

CRIALITY CERTIFIGATION DEPT,
RESPONSASLE DEL DEPTO, DE CEANFCACHIIN DE CALIDAY

CEPTD. DE SERTIFICACIN BE GALIDAD
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